BASIC
TYPE

5 E:R-1 E.§
RED HORSE

CLINTON

ember, 1957

SEC. 11, DIV. A-2500
PARTS CATALOG
sued Nov

Is:




SEC. 11, DIV. A-2500
S8 ERIES PARTS CATALOG

CLINTON R-2500 gnns,éc Insued November, 1957

RED HORSE

There is one Basic Type of the A-2500 Series engine covered by this Basic Parls List.
NOTE: See page "o’ on “How to Identify Your Clinton Engine.

BASIC PARTS LIST

Ref. No. e PART DESCRIPTION Quantity

. 1
1
1
1
5018 2
25201 1

16924

16345

16360

16342

P5560-

B 16024A
. 7, 25, 38, 100, 124, 131, 144.
16337 1
16304 1
16316 1
LY 25027-A 1
NOTE: Assembly includes Ref. Nos. 79, 88, 95, 148.

16 CAP& G ASSEMBLY  Fue

17 CARBURETOR ASSEMBLY

i

19 i Ronaton Lo (Blower Housing Seck Plate

10 CERMD — Coburorn 1o Air Hom

5563

i 5543

23 CONNECTOR— y to Fuel Tank). 3578

24 CONNECTOR — Fuel Line (Filler Ass'y and Carburetor)... 5053

25 COVER

3 COVER— Vetve Cnamber

27 COVER & ELEMENT —

28

29 CRANK ASSEMBLY — Engine Starting

30

3 CUP—Alr Cloaner, Lower.

3 CUP— Valve Spring

33 DECAL

a

35

36

a7 1

] 1

39 -

NOTE: Assembly includes Ref. No. 130.
40  FLYWHEEL ASSEMBLY _ 1
NOTE: Sold as an Assembly only.

41 GASKET — Air Cleaner (Cover & Element to Cup) 1
GASKET — Air Cleaner Bracket 1
GASKET — Air Hom (to Carburetor)- 1

DIV. A2500  PAGE2

PRINTED IN USA.

o~




SEC. II, DIV. A-2500
PARTS CATALOG SEERR L ERS

Issued November, 1357 Q@LINTON n-zsoo %csplzc
RED HORSE

BASIC PARTS LIST (Conﬁnuod)
Ret. No. PART DESCRIPTION Part No. Quantity

14 GASKET — Baso to Block 25254 1
45  GASKET — Breaker Box Base (to Block)- 16252 1
48 GASKET — Carburetor to Manifold_ 16256 1
47 GASKET — Cylinder Head 3 25253 1
48 GASKET — Manifold to Block (Asbestos). - 16255 1
49 i 3297 1
50 5250 1
:; 3115 1
25257 1
L@ 53 16251 1
GASKET KIT — Engine Overhaul_ 6327 1
54 GEAR & WEIGHT ASSEMBLY — Governor- 16306-A 1
55 GROMMET — High Tension Lead _ 3283 2
56 GUI‘DE Valve, Cylinder Block 16300 2
57 — Cylinder T 25011 1
$  Homw _ Ak 16350 1
59  HOUSING — Blower. Z 25007 1
60  INSERT — Valve (Exhausi) _ D 18385 1
61  KEEPER — Valve Spring. 16320 4
62 KEY — Woodru, Flywheel 16339 1
8 LEAD — HiTension P5564 1
84 ER 16335 1
65 LEVER— Spead Conirol 16338 1
~ % LNE —Fuel 6316 1
67 — Governor Tl 25020 1
5 LOCK _ Double. Connschnq Rod Screw__ 16318 1
69  MANIF take. 16330 1
70 25061 1
71 25018-A 1
72 6353 1
7 5458 1
74 5452 2
75
Lo 4107-8 i
7 woT— nirol Adjusting Rod_. 16334 %
7 e 1024 (Goveror Loven 3253 1
78 NOT— v7“ (Air Cleaner) 3262 1
75 DN At G G 16312 1
80 — Wrist oo 25018 1
81  PISTON — Standard 25060 1
PISTON RSSEMBLY — Siondard _ 250604 1
OTE: Assembly includes Ref. Nos. 80, 81, 89, 90, 91, 93.
RONR Bioton Adersblen cve cvattabia 2 ollawii Gvecaisos
020, .030 and .040. Order by Part Number and
pecify oversize.
82 PLATE — Name, Clinton Engine (Air Deflector). 6530 1
83 PLATE ASSEMBLY —Back, Blower Housing 25010-A 1
NOIE: Assembly includes Terminal and Clamp.

84  PLATE.ASSEMBLY — Magneto Stator (With Coil & Laminations)._ P5S60-A 1

NOTE; Assembly includes Rel. Nos. 21, 55 63, 102,105, 105, 129,
8 PLUG %18 Ol Do 5627 2
{ 86 —Hrgn n, Cqmllmll 16311 1
% POLLEY — Buartor cnd Seroe 25025-A 1
A\ 88  RETAINER — Ignition Shift Weig 16314 1
89 RING —C: Standard 25030 1
90 25032 1
sl st 25014 2
#  RING _ Retaining (Shaft Assembly, Governor 4543 1

PAGE 3 DIV. A2500 PRINTED IN US.A.



S ERIES

CLINTON |R-2500] 3¢

RED HORSE

SEC. II DIV. A-2500
PARTS CATALOG
Issued November, 1957

BASIC PARTS LIST (Continued)

Ref. No. PART DESCRIPTION Part No.  Quanfity
93 RING — Scraper, Standard 25031 1
RING SET — Standard 25023 1
NOTE: Ring Set includes Ref. Nos. 89, 90, 93.
NOTE: Ring Sets are available in the following oversizes: .005,
010, .020, .030 and .040. “Order by Part Number and
specify oversize.
84 RIVET — Tubular (4—Name Plate, 2—Clamp, Back Plate)- - 5480 [
85 RIVET — Tubular (Ignition Shift Weight Retainer). o sk 1
% ROD — Connecting. 25002-A 1
NOTE: Asserbiy includes Rel Noa. 66, 103
97  ROD — Breaker 25015 1
%  ROD_Spood Conrol Ad,uunmq, IR 1
99 ROPE ASSEMBLY — Sta 4266 1
100 SCREEN — Brecther. 16354 1
101  SCREW — Carriage, #10.24x % (Governor Lever)_ -~ b6 1
102 scm:w RHBT. #4402 4 (Coll Ground Laminations)_ D sl 1
103 SCREW —HHC., 5/16-18 x 1% (Connecting Rod Cap).. - %% 2
100 SCREW HILC, 5/1010 2 2% (2 Tak Beschot to Hoad g
Bracket to Head) 5657 3
105 SCREW — HHS.T., %-20x 1% (Laminations to Stator Plate)_ 5640 2
108 —RHM, “#10:32 x 1% (Clamp, Air Hom to Carburetor). 4108 1
107 . #6:92x % (I—Breaker Points Terminal, Back
5647 2
108 SCREW L RHAT, $104ix 1 Coil o Sicior Paie D %89 2
109 Breaker Points Adjusting__ B 1
110 HHC, 5/16-18 x 2% (Cylinder Head). D sese [}
11 EC]IIIW&LWASH‘EHAS!Y—PHM #832x %
Pivot 240G 1
12
S444A 2
13 scm:w "6 LWABHER ASS'Y — Speed Control Lover C a208D 1
14 REW & LWASHER AS8  HHC, bo0x ¥t (Blowor = Hontiag
205G 5
1s
692G 2
18
56258 1
117 SCREW & DWASHER ASSY I, %294 Gack iaie to
Block) 5631-A 3
118 SCREW & L'WASHER ASSY _HHC., %i28x % (Stator Plate to Sl i
119 SCREW & L'WASHER ASSY _HHC, %28x 1% (Tank Staap to
Bracket) - 325A 2
120 SCREW & L'WASHER ASS'Y — HHC. %-16x 1% (Block to Base) - 3628G 4
121 s & L'WASHER ASS'Y —HHC., 5/1618x % (Starter Pulley).  3204G 2
122 SCREW & L'WASHER ASS'Y —HHC, 5/1618x % 4—P.T.O.
Flange to Block, 2—Manifold to Carburetor).. 202G 6
123 SCREW & L'WASHER ASS'Y —HHC., 5/16-18x % (Manifol
Block) . 2c 2
124 SCREW & L'WASHER ASSY — RHM, #832x % (Breather Cover).  5669E i
125 SCREW & L'WASHER ASS'Y —RHM., #1024x % (Air Cleaner
Bracket to Block). 5645-A 2
126 SCREW & L'WASHER ASSY —RHM. #1024 x % (Breaker Base S ;
o -4
127 SCREW & LWASHER ASSY _ REM, #1024x 1% (Condenser &
Breaker Base 1o Bl o 2R 1
128 EW & L'WASHER ASS'Y — RHM., #10-32x % (Deflector to
Block) (Breaker Points). 3222-A 3
129 SEAL— Oil (Stator Plate) 16012 1

PRINTED IN USA.

DIV. A2500  PAGE'4




SEC. 11, DIV. A-2500
PARTS CATALO SERIES

.dNov.mb.x,msc; CLINTON A-2500 mlgc
RED HORSE

BASIC PARTS LIST (Continued)

Rel. No. PART DESCRIPTION Part No. Quantity
130  SEAL —Oil (P.T.O. Flange) 25012
131 16348
132 16303.A
133 16336
134 18315
135
138 ASSEMB 1633L-A
137 STRAP — Fuel Tank. 16343
138 STUD — Air Cl.anln 18347

S 133 TANK — Fuel 18341
NOTE: Anambly includes Ref. No. 16.
140 TAPPET — Val
141 THIMBLE — Govornor
142 VALVE — Exhaust (Stellite) _
143 Int
44
145
148
147
148
148
L

PAGES  DIV. A2500 PRINTED IN USA.



CLINTON

S ER

RED HORSE

1 ES

MODEL
'VARIATIONS

SEC. IL DIV. A-2500
PARTS CATALOG
Revised January, 1959
Supersedes Nov., 1957

MODEL VARIATIONS OF A-2500 SERIES

tation of Clinton Engines 1o a wide v

adap!
complae lat of ll Modsls produced up 1o e date (shown cbovel. Opposite
ITION TO o N PLAGE OF the pare desied and snown on he Basle P
this Manual when Assembly Numbers are given to find the

Gndlor Assembly Numbars o the Serle

Lit preceing his Model Varlatons Tt " Reler % ot sveaont of
tfor

these assemblies.

See page (a) on “How to Identty Your Clinton Engine.”

of uses results in what is known as

“Modsl Varlations.
jine Model listed

Following e the
Numbers

Use the proceding Basic Parts List excopt as shown below.

o1
ol
i
i

§
4
1
i
.
§

FOOTNOTES (Check bottom of

s!

CRANK ASSEMBLY — STARTING

Note 1

No Variation—Use Basic Pam Lm
5105

Note 2

25110

25203

SKS59 727

No Variation—Use Basic Parts List

No Variation—Use Basic Parts List

No Variation—Use Basic Parts List

Note 4 25102 6876 _ 6:00
25106 6878 6:00
Note 5 25106 6878 6:0C
25106 6840 G:0X
A2560-100 25106 6840 b
A2560-101 25106 6840 03:00

NOTE 1—This modsl. equipped with Friction Clutch Assembly # 16365, #5666 Woodruff, #25028 Spacer, #3275 Washer Lock (4
and #5668 Scrow (8. Reler to Sec. IIL Div. M.

NOTE 2—Use 12.volt Starter Generator Assembly #25077. Refer to Sec. II, Div. M.

NOTE 3—Use Fusl Pump #16415.

WO 4 oe fihint xSk S Suneott Secilis JO Sl i O s T Waskes. A
#4597 Drain Valve. factory or

9. #4525 “Tew," #5053 Connector (3),
NOTE 5—Use #s7m A Lead Assembly, #5578 Cup Spark Plug, #5576 Cover, #5647 Screw.

PRINTED IN USA.

DIV. A2500  PAGE 1



